COUNTRY'S 15" RAPID EARLY STRENGTH CEMENT
90% HIGHER STRENGTH IN 2 DAYS

HI-TECH
SOLUTION

*Based on proper curing of the roof and de shuttering in 15 day




First Rapid high early strength cement in Bangladesh with earlier stripping
time of Formworks for the construction of residential and commercial
buildings, all kinds of RCC structure, renovation and modernization works.

1. Around Tk.70 saving from each bag

2.50% Higher early strength

3. At least 15% Shorter de-shuttering time

4. Faster Project completion

5. Special Tamper-proof packaging BOPP bag

Product Specification:

1.42.5 R Portland composite cement.

2. Compressive strength on cement mortar at 2 days ~ 23 MPa

3. Strength development from 6 MPa to 8 MPa at 1 day for common
concrete class.

Application:

1. Beam/Column/Slab

2. Foundation

3. Precast & Prestressed concrete (Brick, Block, Electric Poles)
4, Bridge Girder, Rigid pavement

5. Industrial slab, Retro-fittings

6. High and Low rise buildings

7. Road construction

Call for order ©16319




BENEFITS OF BOPP BAG

TEMPER PROOF

ENVIRONMENT FRIENDLY
(LESS DUST) .

Rapid Faster
Early Strength Demoulding

LESS WASTAGE

LONGER STORAGE TIME [t
=' (2-3% CEMENT SAVING)

(4-6 MONTHS)
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Test Results of Blended Hydraulic (Portland Composite) Cement
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